
 
 

 

 

 

 

 

 



 

 
 

  



 
  



  



 



 
 
 
 
 

 

 

 

 

 

 

 

ëäùÜÛòÎËöäóãÂóäãóāäÈßãóÛóæÿæã 
Ü£ÈÛÜäñâóÔ 2555 

 
Âæù¬â 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 äèâ 

ED 28 45 29 52 100 22 11 13 51 10 23 5 18 8 18 16 4 453 

NED 9 12 7 12 10 3 10 2 10 8 4 4 4 - 1 1 - 97 
ÉČóÚèÚ
äóãÂóä 

37 57 36 64 110 25 21 15 61 18 27 9 22 8 19 17 4 550 

 
 
 

äóãÂóäãóĂÚÛòÎËöãóìæòÂ   453 äóãÂóä 
äóãÂóäãóÚîÂÛòÎËöãóØòĈÈìâÕ  97 äóãÂóä 
äèâØòĈÈëõĈÚ     550    äóãÂóä 

 
ÅõÕÿÜ»Ú ED/NED   82.2 Ö¬î 17.8 



äóãÂóäãóÚîÂÛòÎËöãóìæòÂĀì¬ÈËóÖõ ( NED) ĂÚÛòÎËöãóāäÈßãóÛóæÿæã Ü£ 2555 
( äèâ 97 äóãÂóä) 

Acetate Ringer 1000 ml IV Eastavir (3TC+Stavudine) tab. ãóāÅäÈÂóäÿîÕë° 
Acetylcysteine  100 mg powder ELPco 240 ml 

ActifedÑ syr. Erythromycin 250 mg tab 

ActifedÑ tab. Estradiol (ClimaraÑ-50) patch 
Acyclovir cream 3 gm Etomidate 200mg inj 

Anastrozole (ArimidexÑ) 1 mg tab Etoricixib (ArcoxiaÑ) 60 mg tab 

AngeligÑ tab Fexofenadrine (FenafexÑ) 180 mg tab. 
Antivenum sera ĀÂ­ßõêÈúäèâäñÛÛÿæøîÕ Flunarizine 5 mg tab 

Betamethasone dipropionate (DiprotopÑ) oint Fosamax plus (Alendronate70+Calecalciferol2800) tab 

Bicalutamide (CasodexÑ) 50 mg tab. FybogelÑ powder 

BrinerdinÑ tab Gatifloxacin (ZyrmaÑ)0.3% eye drop 
Bromhexine 8 mg tab. Glucosamine 250 mg tab 
Calcitrial 0.25 mcg cap Hibitane 1% obstetric cream 

Calcium sandozÑ forte 500 mg tab Human albumin 20% 50 ml IV 

Candesartan (BlopressÑ) 16 mg tab. HydergineÑ tab 

Cardura XL 4 mg tab Hydroxypropylmethylcellulose (NatearÑ) eye drop 0.3% 

Cefdinir 100 mg cap KamillosanÑ-M spray 
Celebrolysin inj. Kaopectin 60 ml susp 

Celecoxib (CelebrexÑ) 200 mg cap Keppra 500 mg/5ml inj. 

Cilostazol (PletaalÑ) 50 mg tab KY jelly 

Cinnarizine 25 mg tab Labetalol (Avexa) 25 mg/5ml inj. 
Clomiphene citrate 50 mg tab Lamisil 250 mg tab 
Clotrimazole ear drop 1% Lansoprazole (PrevacidÑ) 15 mg cap 

CollomackÑ soln Latanoprost (Xalatan) 0.005% eye drop 

Cyclo-progynovaÑ tab Levo-cetirizine (XyzalÑ) 5 mg tabl 

DaflonÑ500 mg tab Lisinopril (ZestrilÑ) 5 mg tab 

Danazol 200 mg cap Mecobalamin (MethylcobalÑ) 500 mcg tab. 
Dermovate scalp lotion Mefenamic acid (PonstanÑ)250 mg cap 

Dextrose 5% in LRS 1000 ml IV MiacalcicÑ Nasal spray 200 iu 

Diclofenac gel Misoprostol (CytotecÑ) 200 mg tab 
Diltiazem 120 mg CR tab Multivitamin inj. (Otsuga MV) 
Duxaril tab Mydocalm 50 mg tab 

 
 
 

äóãÂóäãóÚîÂÛòÎËöãóìæòÂĀì¬ÈËóÖõ ( NED) ĂÚÛòÎËöãóāäÈßãóÛóæÿæã Ü£ 2555 



( äèâ 97 äóãÂóä) 
Nicardepine HCl (CardepineÑ) 2mg/2ml inj Stei 16 mg 

Nifedipine 20 mg SR tab Stei 16 mg 
Nifedipine 5 mg tab Tibolone (LivialÑ) 2.5 mg tab 

Octreotide (SandostatinÑ) 0.1mg inj. Tinset 30 mg tab 

Ofloxacin (TarividÑ) ear drop Tinzaparin Na (InnohepÑ) 10,000iu/ml inj 

Orphenadrine (NorflexÑ) 100 mg tab Tolterodine (DetrusitolÑ) 2 mg tab 
Otosamthong ear drop Tranexamic acid (TransamineÑ) 250 mg cap 
Paracetamol inj Tranexamic acid (TransamineÑ) 250 mg inj 

Pravastatin (MevalotinÑ) 40 mg tab Triamcinolone 0.1% (KenalogÑ) in oral base 

Pregabalin (LyricaÑ) 75 mg cap Triamcinolone IA/ID 10mg/ml inj 

Prostin E2 Vagina tab Unison enema 100 ml 
Reminyl 8 mg tab Uralyt-UÑ 280 gm powder 
Savlon HC Urecholine 10 mg tab  

Serratiopeptidase (DanzenÑ) 5 mg tab VeragelÑ tab 

Sertraline (ZoloftÑ) 50 mg tab. Vinpocetin (carvinton F) 

Sod. Hyaluronate (VislubeÑ) 0.18% eye drop Vitamin B1-6-12 tab 

Sod. Hypochlorite soln Z-bec cap 
Sofra-tulle patch  

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

äóãÂóäãóÛòÎËö È. ÖóâÛòÎËöãóìæòÂĀì¬ÈËóÖõ Ü£ 2555 (äèâ 35 äóãÂóä) 
 



æČóÕòÛØöć äóãÂóäãó Âæù¬â 
1 Actilyse 50 mg inj.  13.5 
2 Alprazolam 0.5 mg tab 4.1 
3 Azithromycin 250 mg tab 5.1 
4 Clarithromycin 250 mg tab 5.1 
5 Colistin 150 mg inj. 5.1 
6 Desmopressin (MinirinÑ) nasal spray 0.1mg/ml 6.5 

7 Dormicum 5mg/1ml inj. 15.1 

8 Enoxaparin (ClexaneÑ) 60mg/0.6ml inj 2.8 

9 Finasteride (ProscarÑ)5 mg tab 7.4 

10 Flixonase Nasal Spray 50 mcg/dose 12.2 
11 Flumazenil (Anexate) 0.5mg/5ml inj. 16 
12 Fosfomycin 2 gm inj. 5.1 
13 Flutamide 250 mg tab 8.3 
14 HBIG 400iu/2ml inj 14 
15 Immusis (FD-BCG) 81 mg/3ml inj 8.2 
16 Iopamiro-300  10ml inj. 17.1 
17 Keppra (Levetiracetam) 500 mg tab 4.8 
18 Leucovorin calcium 50 mg inj 16 

19 Levofloxacin (CravitÑ) 250 mg inj 5.1 
20 Lumigan (Bimatoprost) 0.03% eye drop  11.4 
21 Meropenem 1 gm inj 5.1 
22 Miacalcic 50 iu inj 6.6 

23 Momethasone furoate cream (ElometÑ) 13.4 

24 Neurontin 300 mg tab 4.8 
25 Nimodipine 30 mg tab 2.6 
26 Ondansetron 8 mg inj. 1.2 
27 Pioglitazone HCl 30 mg tab 6.1 
28 Clopidogrel (Plavix) 75 mg tab 2.9 
29 Sulperazon 1 gm inj 5.1 

30 Sulprostone (NaladorÑ) 500 mcg inj 7.1 

31 Telebrix-35  50 ml inj 17.1 
32 Triclopidine 250 mg tab 2.9 

33 Capecitabine (XelodaÑ) 500 mg tab 17.1 
34 Vancomycin 500 mg inj. 5.1 
35 Xenetix-300 50 ml inj. 17.1 
36 Neotigason 25 mg tab 13.5 

 
 
 
 



 
 
 
 
 


